ENGINE
GROUP




e i R e S R =5 e = L

[P S T o S ¥

FIGURE 1-1—TYPICAL ENGINE - EXFLODED VIEW

-8




Hey

S oan & L3 b e

o=

G5
56
57
58
59
G0
L |
02
63
04
G5
i
G7
(8

FIGURE 1-1—TYPICAL ENGINE - EXPLODED VIEW

Part Nome Group
Air l."'lr..-:.nﬂ:l'....................-....-.-..-...: 4.000
Adapter, Distributor Mountimg. ... ....cc.0ue. 7.342
Coil, Ignition.....cceverunasercssncnacans 7,348
Cable, Ipnition - High Tension............ 7.360
Cable, Ho. 4, 5 and 6 Spark Plug, .-....-.. 7,360
Cable, Ho, 1 Spark Plug. ... cvnvcnnnrean- 1360
Cable, Ko. 2 Spark PLUE, . cc.iveaninnanarras 7,360
Cable, Ho. 3 Spark Plug...ocvenvrensssnans 7. 360
Terminal Kut, Ignition Codl....veceereeaas T340
Metributor. .. ccviicirsassnsssannnerannns 1.300
N1l Filtmr. . ... cociicaaasisss FEesasnnaaaa 2,300
Tube Asa'y,, 011 Filter Inlet.......cc0uan 2,315
Elbow, 0il Filter Inlet Tube........ccnue- 2.315
Elbow, 0il Filter rutlét Tube,............ 2,316
Tube Ass'y., 0i1 Filter Cutlet............ 2,316
Bracket, Alr Cleanor Support...... cessas0 4. 060
LT R AL B AR A G e a0 0D o0 b 0 o oo an D e nn et G a0 T.375
Gauge, 041 Doobh, sccasrrrssrrrasssnsnnnnn 2.415
Cap, 011 Filler Tube.......ccceasseesssrnn 2.412
o= O R P I P = T
Elbow, Water Cutlot.......ccccssssmsaannnn G425
Gasket, Water Outlet Elbow.....eecrassrsas G423
Thermostat. ....ivesiscrsssansasaansnmansas G410
Adapter Ring, Thermostat........:-.. seseas  B.410
Head, CYLINAGE. . . oausteoanmnanmnnnensssas 1.200
Gasket., Cylinder Head. ... i innnannnnnan 1. 200
Block Asa'y,., Crlindor.....ccoveccsanannan 1,100
Gasket. Water Puap to Block..... .. scc-uas &, 3010
WAL PUINE s v e e s il ot b mhn = gle ale e mimye = afurim wbd & 2% &, 300
Pulley, FEM......ccorccssrrasssnnnaannnnns G, 000
Belt, Fam,,...... BRI L b e R T T e G, 000
Link, Gemorator Adjusting. ..........-....- T.odGn
GENErAtor. s rrrarramessas e O e e 7400
Bracket, Generator MoOUBLINg........caa0a0e. 1.465
big 11 | A srsssmannmmssnssngaessns G000
Valve, BxhouSt. . ..cccvascrsasrncnncannssns  LaT20
Valve, Intake....coeenier-sqs spa u mimle e niemaln e Feiaid
Guide, Valve, . ...uccccmcacrmssisss ramannns 1.720
Spring, Vlve, . ... cccssciaaarnnmneensriis + 1.720
Retainer, Yalve Spring.....ccccocccansnnns 1.720
Lock, Valve Spring Retadner. .. ... 00004 1.720
Screw, VYalwe Tappet Adjusting.........-.q. 1.7440
Locknut, Valve Tappet adjusting Screw..... 1. T40
Tappet, Valve. ., . icuuiencnrransssnasssnsnas  1.T40
Key, Timing GoaY......cotrcssarnnnnnnnnnis 1,600
Lock, Timing Gear Nub......eesersaassnansss 1,600
Hat, Timing Gear.......ccceemmnssansseasssrs 1. GO0
Pointer, Timimg....... e alela m mlmtana ] KT Tern Nk » o TN
Cover Ass'y., Timing Chain......oivviannren 1.610
S5eal, Crankshaft Oll.......0ucuanescs sares  1.303
GEET, T g et ¢ s n m mmimin 1. 600
Thrustplate, Camshaft. .......ccoccccancnna 1.500
Dearing, Ho. I, Camshaft....cccuvvvnonecncs 1.510
CEMEBNBEL . &« 2 x o omnainmim olelea b B8 E R e 1.500
Dearing, Mo. 2, Camshaft..... ... iccvanmnans 1.510
Gasket, Timing Gear Chain Cover........... 1.610
Dearing, Ho. 3, Camshaft.....coovevansnnsas 1,510
plate, Cylinder Block End - Framt......... 1.105
pearing, No. 4, Camshaft. .. couneaeesnas saw  l.210
Gasket, Cylinder Block Front End Plate. ... 1.105
Gasket, Valve Tnppet Cover......... ainim s mimn #Le ALl
Gasket, Fuel Pump to Glock.,..........e.0000 3,470
FUel TumMP....cocesennsrressisnanamnnnsnssss 3.47T0
Ring, Piston = ConpresSsiol. cccosivnarrre-- 1.415
Ring, Maton — Mll.... .. ccurcriisenasannnnn 1.415
Ring, Piston Pin Retaining...........cc00. 1.420
Pit, PIgtonm. . cvu i cumnrrrnnscccaatanannnnnn 1.420
Bushing, Connecting Fod, . .c0evevaneradlann 1,400

Key

4]
Fit
71
72

73

H¥
it
i
i)
Hiih
=7
H1H

4]
ad

a1
a2
na
HE!

5

i
i)
a8
o
100
101
142
103

104

105
1005
107
108
109
110
111
112
133
114
113
116G
117
118
1193
120

121

122
123
124
125

126

Part Hoamea
Dolt, Connecting Red........cacianrcnaass
Locknut, Connecting Hod. ... vvvcannnnnnann

Rod Assty,, Comnnecting. ... iiccnnsrnnnans
fearing, Connecting Rod - Upper

DX LrWBT o s n v sl e = mn = mim e e W
Bearing, He, 1, Crankshaft

Maln = PARiY....ctcuasssscanssrsnnnanans
Thrustwasher, Crankshaft.............cc:-
Thrustwpsher, Crankshaft..... ovecenavenns
Pin, Crahkshaft Thrustwasher.............
Thrustplate, Crankshaft, .. ... cnarsnnns
Gear, Crankshaft Timing. . ... oceinverenas
Chain, Timing GeEar.csssecararnssararennna
3linger, Crankshaft 011, .. ... oo vunraunnn
Hub, Crankshaft Pulley...
Pulley, Crankshaft........ o caievveaanans
Damper, Vibratlon.....ceiosscenannnncrasmen
Lockwnsher, Vibhration Damper.............
Golt, Vibration Damper.........-«0004 PP
Koy, Crankshaft Pulley Hub.......0eeeuuns
Flatwashor, Main Bearfing Cap......ccc00aas
lielt, Main Bearing Cap (Ne. 1, 2

[T (e s S R Ao oot A Ao S A S I LI

Gasket, 0Ll Pan Side, .. cosvrrcasssnnnaans
Dlock, Crankshaft Bearing

Filler = Front..ssscanaasssaasnnnnnnwnrs
G:Lskei_, DLl PAl  ERaL s s & w+ rons s m alen aln u nl=lsas
nolt with L/W, 0il Pan to Block.. ... [
Cap, ¥o. 1,Main Bearing......ccccuavennns
Koy, Timing GEAI: s:csavrssaanrannnarrnas

Bearing, Mo, 2 and Ho, 3, Crankshaft

Main — Pair......cvicciussannn T —
Cap, Mo, 2, Maln Boaring.....cvaverenassss
O1ll PAID G o o e s 4 6 sasns nmmmann s nmamasissoais
Cap, Ho. 3, Main Bearing....ccooivvenannnn
Dolt, Flywheel to Crankshalt......... ...
Bearing, No. 4, Crankshaft Main - Pair....
Cap, Ho. 4, Main Bearing. .sccossnnnannnnns
DLl PAD. . cseaassnmesnnnrrsaisttpannnamans
Balt, Crankshaft Bearing Rear

Filler BlocK... . ccsssesssassnsnnnnnnnms
Lockwnsher, Crankshaft BDearing Rear

Filler BlocK. .o ccvannnnnnnnsrnncassnsns
Hlock, Crankshaft Dearing Filler-Rear, ...
Greket, Cronkshaft Brg. Rear Flller 3lock

Guard, Crankshaft Brg. Rear Filler Block.
Bushing, Crankshaft Pillot....... ... unan
Nut, Flywheoel to Crankshaft.....coovuennn
Lockwasher, Flywheel to Crankshaft.......
Flywhool ASS Y. . cccasrerarsnnanrrncasns
Crankshaft ASSTY., .. ..., sicvcisnnmnannn
Pl3tOn. s sescsasssrsnnnrennsresessbraassann
Minifold ARs'y., EXBal8t, ioccevennanrenas
Gashket, Exhaust te Intake Manifold.......
Cover, Valve Tappet..........v ccssscnaaa

Manifold ASsS'y., Intake....ooercanrenssss
Gasket, Carburctor te Intake Manifold....
Plate, Cylinder Block End=Rear......
Elbow, (il Pressure Gaugo ’

Tube-Engine Unit.... oo iinanrnnsanns
Gasket, Exhaust and Intake

Manifold to Dlock. . ..eeiinnnnrnnsns P
Carburetor. cooeeanaresss
Solenoid, Starter Motor........cceauvenns
Moter, Starter....ieanrwe-
Gauge, 0il Pressure-Efgine Unit..........
Tube Ass'y., 0il Pressure Gauge-

Engine Undt. . ccanreinnnrrrasssssnnnanas

ad b FEEN 4 s AR N AW

Group

1.400
L. 400
1.400

1,405

1.315
1.310
1,310
1.310
1.310
1,600
4,605
1.310
1.350
1.350
1,330
1.330
1.330
1.350
1.320

1,320
2,400

1,325
2,400
2.400
1.320
1, 600

1.315
1.320
2.200
1.320
1.360
1.315
1,320
2,400

1.326

1.32ﬁ

1.326
1.326
1.326
1,300
1,360
1.360
1.360
1.300
1.410
5000
5000
1.750
3.000
a.G40
1,110

2,440
3,000
5.000
3.640
7.265
7.222
2.440




@ o o - S

MATA JHAJOTdXH - LAVHSHNYHD TVYOIdAL—G&-1 JdN0l4




ﬂ-ﬁ-ﬁ...ﬁ BAOE S OE G E R E s E R R d R oE B oA E o E R ....._ﬂ_.mm.-n_. H..H.ﬁ._..—mu.—_.ﬂ.ﬁ..ﬂu mm c.—”m..ﬁ ..|..r-.-.-.............._.Hm.n—m.m_#Fm:.H.nH.H. .“_.H.m.._-.ﬁmumﬂ_.m_-ﬁu

utd 02
Qgg°T *rrrrretrrrcrrccssscxcscJuraeag urelN 'y tof ‘depy g QIE'T 't re-frssfssrres s arEYSYUBI] ‘JISYSCALISTAYL &1
G@m.r..ﬁ ............_................H,H.ﬂ_..ﬁm.x.ﬂ..ﬁhu o7 .Hm_m_.._“.ﬁ._ﬁﬂ_ﬁ _"...-..—Dm LE _U.Hm...._” ....................-.......H..H..m.._._-.Wu._.H.ﬂ.H.ﬂ- __..H.m_.,nw.mb._.n_.m—._.k._.ﬁh._ W.ﬁ
QE'T *"*t*tcrcrerccesscecscciAnrameg upEl ‘e 'ON ‘den ag QIE"T ***"*****:JIT8d - uTeN 1FEYsHueaD'rT ‘oN ‘Burreag LT
DgE'T "rorrtrrrrorresresccccecHuoraeag utel fz ‘oN ‘de)  cp SOF'T  "*Cccc-IaaoT Jo Jaddg - poy Fuilosuuo) ‘SursEeg o1
QO9'T **'* trtrrceceresesiiiiiei.....gpan Supwrl ‘48N pE QOF'T - -tetstteeceesececes-gurioauuon ‘'L, S8V Poy €T
OBE"L * ' rrcctcteceecccces.cofurresg upEN ‘T 'oN ‘ded  gf QOF'T **-"rttrerrresesssssesiipoy Supjoeuuoy ‘Surysng  FI
OSE'T """ tcttecierescec...gny folTnd 3FeUSHURI) ‘Aa¥  Zp 174 2 S R R = e =T ST T G
0gE*T *ttrctccttitcccetcide) Suraeeg UTER (SSUSEMIBTA TE  0ZPT U ctttttttorciurg wojstd ‘Sury Sututerey T
OZE T ** 't rrcerrercietcisiaiiiiieiene gy p pus 03 4 A A R e e T 2 7 HR
‘g ‘T 'oy) den Jursesg urEW ‘31ToH 0f GIP'T tUttrcteteteteesescssei.s....gorscardmop ‘SUTH 0T
DEE'T "' ttrctrtetrerescecesesssgadupq woT)EIQTA 1704 62 113 3 S Y P
OEE7L “retirrrtteteetetttiedweq UOFIRIQTA (JBUSBANOOT 8E  QOF'T Ut tccctctttcttcrerecccreipoy Supjosuuo) ‘ifod g
DEE'T **r - srrsrreicrsrririiiiicieypryuaqrs ‘aeduwg Lz DOP'T "t ttorcrUrettrrrereciicipoy Surjoeuuo) ‘Inuooq L
ODEMLINE At Sl Sl ekl Bl S s s s R A TR SR ID A TIT Y o2 STE'T JI¥®d - UTEW JFEUSHUEX)'p 'ON pue g "oN ‘Suiaweg g
0SE°T “roiotteeftritssfitrrriclarIng JFUNSHURID. ‘qnH 92 GEE'T  'CCCCC ' tITRg - UTE 3FEYSOuI) ‘s ‘of ‘Sutameg g
OTE"T  f5*5° fti2itnrisnst 2 170 FFBUSHUCL) ‘XOFULTE $Z2  QOE'T """ °rerirececreicceeqaryd jyensymer) 'Suyysng
GOQ'T tttUUterteressssiessiescseisigpan Surwry ‘uTEUd  £Z DGE'T *tercertttrrerererssssssiesecscss of ooy Toaumfrd £
_ﬁ-.n'@.._... .._.....................u._.._.._............-........HH.—..H.—...H. ._.-H.m_ﬂmu ZE Dmn....n ............_-.......PHH—HMMHP_M.HU.n.-.u. HW.@.E.ELHM_H .H.ﬂ.-ﬁ.W.ﬂ.ﬂ.HUD-H z
OLE'T “"* rorocctcrcrcscssssssaarpygyuuay ‘ejurdisniyl Tz 09 T "-rtrtttetercicicsccaTRUENOEI) 03 TooumATd ‘3NN T

dno.an aueN jIed Ay dno.rn aweN jIxed Aay

MIETA JHAOTAYE - LJIVHESHNVYD TYIIdAL— 2-1 THNOHII

— o e e



Key

10
11
12

13

& @

FIGURE 1-3— TYPICAL CAMSHAFT - EXPLODED VIEW

Part Name
Valve, Exhaustecssesnnseranas sessana
Valve, Intake.sesssranaisns sasasnmaan
Guide, Valve..ocaaus.a BeasanaREnen.
Spring, Valve.scosasrrrsnrrnmnasas .
Retainer, Valve Spring:.scsaeeeses .

Lock, Valve Spring Retalner....
Zerow, Yalve Tappet Adjusting..

Locknut, Valve Tappet Adjusting

Tappot, Valve...

Valve, Exhaust...coscssnnannnss

Valve, Intake..

Retalner, Valve Spring........

BE R B R EE B SR R AR R R

RN

R EEE S

Serew

BEEEEE

Lock, Valve Spring Retainer..sssassas

Group
1.720
1.720
1.720
1.720
1.720
1.720
1.740
1.740
1.740
1.720
1.720
1.720

1.7T20

Koy
14
15
16
17
18
19
20
21
23

23

Part HName
Key, Timing Gear..
Thrustplate . oeeevesas s asaaaraenaas

Gear, Timing..... ‘s

Lock, Timing Gear Nut..........
ﬂut, Timing GEAT s s v ssesnsnnnnsns ER ]
Cover Assty., Timing Chaim...

B R R B R

Polnter, Timing..

Seflisssasssssnnnasanana shaBb e R nan
Bearing, No. 1,Camshaft.....ccccuvees .
Bearing, No. 2, Camshaft....... sraaes
Bearing, No, 3, Camshaft.ccorsorsnnns
Bearing, Mo. 4,Camshaft......... P
Camshaft.ssssssasnssnsnannas seaEEER TR

Group
1.600
1.500
1.G00
1.600
1.600

1.610

1.370 .

1.303

1.510

1.510

1.500




' ENGINE 1

;Lﬁfnﬁ GROUP PART NAME and DESCRIPTION NE‘;‘;ER ary. MODELS
3 1.000 - ENGINE
Engine, with Clutch and Housing
(less Accessories) (L.H.D.).., 201945 1 a1l
Engine; with Clutch and Housing -
(less Accessories)....(Dual Manifold) .. 203346 1 F486
Engine, with Clutch and Housing
(less Accessories) (R.H.D.).. 203347 1 F485, Kd4B1
Bolt, 3/8"™ - 16 x 3/4" Hx. Hd. ......... 220 2 All
Lockwasher, 3/8" Ext. Toofthisceeasosasas 291 2 All
Flatwasher, 1/2" SM. cevessrnnsnsnsrssss 222 2 All
Locknut, 1/2" - 20 HX. «eoicnsasnssrasass 223 2 All
Note: When replacing an Engine with Exhaust Outlet located
at front of Manifold and Fuel Pump at rear of Bleock
r the follewing parts in addition to the Engine must
be ordered.
Fuel Pump....«.. s esaraEa e ae e et o 202318 1 All
Tube, Fuel Tank to Frame Tee......e0:... 201874 1 A11
Tube, Fuel Pump to Carburetor........... 202878 1 A11
Connector, Carburetor Inlet............. 202880 1 All
Elbow, Fuel Pump Outlet.....cceeveeunsas 202137 1 All
Tube, Vacuum Pump to Manifold........... 202879 1 All
Elbow, Vacuum Pump Inlet..:s:ssss:525:2: 202123 1 All
Connector, Vacuum Pump Outlet......s.... 202125 1 All
Tube, Vacuum Pump to WS Wiper (Metal).. 203056 1 All
Connector, W/S Wiper Tube..... ke 202125 1 All
‘ Pipe, Exhaust. ......ccvvevnnararrsesaan. 201547 1 All 4
] Nut, Exhaust Pipe, 7/16" - 14 Hx, Lt. .. 426 2 All
y Gasket, Exhaust Pipe........ inTilelriatele pie ol 201852 1 All
Tube, Carburetor Choke...oceisissassnnsa 202413 1 All
Pan, Engine Dust, Right...ovivinrnrannns 202037 1 All
Screw, Engine Dust Pan, No. 10-16 = 1/2
B Hd s T ap T i e o R s 460 5 All
Flatwasher, No. 10 SmM, .c-csesccinccnsrss 248 5 All
Bracket, Engine Dust Pan, Right......... 202581 1 All
Screw, Engine Dust Pan Bracket, HNo. 10-
24 x T/16"™ Rd. Hd. Sl. ciuvasssaransna 470 1 All
Lockwasher, Engine Dust Pan Brkt., No. 10
M e e e (= T e (n v s ln |aTafars  mis fa w¥a n = nfatu st elatate 254 1 All
Kut, Engine Dust Pan Brkt., No.10-24 Hx. 378 1 A1l
1.010 - ENGINE SUPPORT INSULATOR - FRONT
In=ulator.: cocesssesrssannnns afevuletalisals seeaea 200202 2 All
Bolt, 5/16" - 24 x 3/4" Hx. Hde +ssrwsws 224 4 all
Flotwasher, S5/16" BDl. ..o seessssnssssses 225 4 All
Lockwasher, 5/16" Int. Ext. Teooth....... 226 4 All
Fat, 516" = 24 Hx. Lt. cuccvecevannnaens 180 4 All
1.015 - ENGINE SUPPORT - REAR
Support {(under Transmission).....ceess::: 201364 1 All
Bolt, 3/8"-16 x 3/4" Hx. Hd. ..svsnnasas 220 2 All
Lockwasher, 3/B" Med. .....vvcenennmcn- 0 142 2 All
Lockwasher, 3/8" Ext. Tooth............. 291 2 All
-




e ENGINE
FIGURE PART
HUMBER GROUP PART MAME and DESCRIPTION NUMBER qary. MODELS
1.020 - ENGINE SUPPORT INSULATOR - REAR
I‘nEulELt-Dl'..+ ------ S & B s e mom o Bk B EEE R EEE N 20136‘5 2 All
Flatwasher, 1/2" Sm. { to } e 222 2 All
Locknut, 1/2" - 20 Hx. Support e 223 2 All
Bolt, 5/16" — 24 x 3/4"
Hx. Bd. ccoeacesnnns to . 224 4 All
Flatwasher, 5/16" Sm. Crossmenber .. 225 4 All
Locknut, 5/16" — 24 Hx. 3 326 4 Al
1.030 - ENGINE GROUND STRAP
7-1—29 Etra-[ioum ----- tlll-!q-----hnuq..-----nl-pq.---iiu-. 2[«11493 1 .I‘p:LI
Lockwasher, 5/16" - 24 Hx. ..cvavananans 226 1 All
1.100 - CYLINDER BLOCK
Block (incl. Pistons and Rings) used with
Fuel Pump At reflessssssnas eenranressans 200001 1 F47, K100
1-1-27 Block (incl. Pistons and Rings) used with
Fuel Pump at front...cesescinrnnsnsvanss 201946 1 All
Plug, Expansion 1 1/2".....eceienrannsanss 217 1 All
Plug, Expansion (Core Hole) 1 L 216 6 All
Plug, (0il Header) 1/4"......cvnsensesssss 200052 2 ALl
Drain Cock (Water Jacketl)......seneau- vaws 200449 1 All
1.105 - CYLINDER BLOCK END PLATE - FRONT
1-1-58 Plate..... HodOesanon e B e L cresasssasas 200033 1 All
1-1-60 Gasket. cccsvavanias - L R e i Eieia e wena e 200054 1 All
1.110 - CYLINDER BLOCK END PLATE - REAR
1-1-11%9 Plate.assassssss a¥alalatein] ojninlelals Ar00 rrno SR OO0 200055 1 All
Dowel SCereW...aossscassmacssssansna canses 200056 2 All
Bolt, 7/16" - 14 x 1 1/8" l:l'.\c Hd.ovanwnes 213 1 All
Lockwasher, '?;"1-5“ Hed. ...eeavsvcssarnnas 183 3  all
1.200 - CYLINDER HEAD
1-1-25 Head..sssssransnasnssnnnns whm (e (=T seananas 200057 1 All
Boad. coceeoensrarsnsssrae (BaH. D} sussnsns 203348 1 F485, K481
Bolt, 3/B" - 16 x 2 3/4 Hx. Hd. ........ 200058 32 All
Bolt (Alr Cleaner)....... a/afuivtnFate aldba weena- 201565 1 All
Flatwasher...... as atey s ntuptisfala enasesssssans 2000582 32 All
Flatwasher..... A1) b T CL L o L caes 200060 1 All
1-1-26 Gasket (Copper ASDESLOS)...ecesssssnssssss 200062 1 A1l
1-1-26 Gasket (S5teelbesStos).....eecesesssssasssss 202936 1 A1l
1.300 - CRANKSHAFT -
1-2-39 Crankshaft (incl. Pilot Bushing)......s--. 200063 1 A11
1-2-4 Bushing, Pilot.....aueenen Qe T REaas crsneess 200064 1 All
1.303 - CRANKSHAFT OIL SEAL
1-3-21 Seal (in Timing Gear Cover).....isessses .» 200129 1 All

-B-




—

A

ENGINE

FIGURE

PART

NUMBER GROUP PART NAME and DESCRIPTIOM NUMBER aTy. MODELS
1.310 - CRANEKSHAFT THRUSTWASHER
1-2-18 Thrustwasher......oc0iuuan- O UG D OO OO Cre 200065 1 All
Shim, 002", ... .vievevnnnna alaim e mia A e e 200067 4 All
chim, 008", . uu.vinvaranasasinnnns rrrsanass 00068 T All
1“2‘21 Thruﬁtplateolili-lrl --------- BR R B R R EE R Ao 200066 1 All
1-2-2‘1 Slinger """" LR L L L L L LR R R O I ZUUUEQ 1 ﬁll o
1-2-19 Thrustwasher (used with Bearing without
Flange)..... S e e e i Tea S SR A Er ) B
1=2<20 LRy e AL e LRa T e e rressranaes 202684 3 All
1.315 - CRANKSHAFT MAIN BEARINGS
Bearing, No. 1 St'd.usves.. {with Flange).. 200070 1 All
1-2-17 Bearing, No. 1 8t'd.....{without Flange).. 202686 1 All
1-2-6 Bearing, Ho. 2 and 3 St'd...eeecciccoconns 200071 2 All
1-2-5 Boar E i o ] e e laTa afe sl 2000725 18] z
Bearing, No. 1 ,002" Undersize (with
FLanEe)i, e iv.aunasannsnisssos . sesana. 201928 » Al
Bearing, No. 1 .002" Undersize l{withuut
L e o N LIS I Ch i LU (o By o 2 wes 202687 * A1l
Bearing, No. 2 and 3 .002" Undersize...... 2019249 *  All
Bearing, No. 4 ,002" Undersize...... sesees 201930 * All
NOTE: Engine Serial Nos. followed by the letter “X" have
002 undersize Main Bearings.
Bearing, No, 1 ,004" Undersize (with
Flauge}l+l+ lllllllll AR FEEEFEE R Ao ZDEUEE * All
Bearing, No, 2 and 3 .004" Undersize...... 2020863 *  All
Bearing, No. 4 004" UndersiZe...seveesuea. 202064 *  All
Bearing, No. 1 .010" Undersize (with
BLADZE )T s iainiolaisinsieein aaia'as elns e nis i eisecs - 200837 *  Al1D
Bearing, No. 1 ,010" Undersize (without
Flange)........ S eiet et aa e st T e Ta ks crireaees 202691 . % Al
Bearing, No., 2 and 3 .010" Undersize,.,.... 200338 *  All
Bearing, No. 4 ,0Ll0 UndersiZe....ouiesesa.. 200339 *  All
NOTE: Engine Serial MNos, followed by the letter “A™ have
«010 undersize Main Bearings.
1.320 - CRANESHAFT MAIN BEARING CAP
1-2-33 Cﬂp, Nh 1l'll ------ EE R R R R R "TEE] 202539 1 All
1-2-35 Cap el O i 2 e e s e el ar R O (1) T 4 T A A
1-2-36 Cap, Ho. Bu.uvcuscrass e los e e RS I O TS ] = ALd
1-2-38 Cap, No. d...... R s 200076 1 A1l
Dowel (used with Cap 202689) . ....00000.. 202690 2 All
Dowel s PN e e e eeesa 200077 5 All
Dowel Ring...cvesvernanas. cerasasrasass 200073 1 Al
1-2-30 Bolt, (No. 1, 2 and 3 Cnps} 1/2" - 18 x
2 N 2 R HA i« s ale e e 12000795 6 (A1
Bolt, (No. 4 Cap) 1/2" - 13 x 3 1/4"
I{x' Hd“ LA LA L B L B R B B O B B B R BN B BN R A A - w gﬂuﬂaﬂ 2 -ﬁ.ll
1-2-31 Flatwasher, 1/2"...cccicicnenas arasanass 200081 B2 Al1
*As required




| 1 ENGINE
FIGURE : PART
HUMBER GROUP PART MAME and DESCRIPTION NUMBER aTy. MODELS
1.325 - CRANKSHAFT BEARING FILLER BLOCK - FRONT
H
1-1-90 Block..... JO OO 00 (A G O e teTe ar vrees 200090 1 All
Bolt, Ea"];E" - 18 % T/B"™ Hx. S0C: ::sss.. 200091 1 All
Bolt, 5/16" - 18 x TIB" Sl. casssenssans 200002°,2 All ;
Lockwasher, 5/16".csssssus B P e 240 2 All
1.326 - CRANKSHAFT BEARING FILLER BLOCK - REAR !:_. .
1-1-105 BTG an o St e i U3 o &y S 200093 1 All B
1-1-103 Bolt, 5/16" - 18 = 2 5/8" Hx. Hd. ...... 200094 2 All 2
1-1-104 Lockwasher, 5/16".......... ST D et 240 2 All
1-1-106 Gasket, Cork (to Crankshaft)......... eenas 200085 2 aAll
1-1-107 GUATA. . s v sanssnua o A S e e eras. 200086 1 All
1.330 - VIBRATION DAMPER
1-2-27 DaMDET, cccassarsnnnasas iy Ty e el .. 200082 1 All i
1-2-29 Bolt, 5/16" - 18 x 5/8" Hx. Hd. .....ute 208 6 all
1-2-28 Lockwasher, 5/16" Int. Tooth.......deees 200 6 All E -
| !
b 1.350 - CRANKSHAFT PULLEY
i . |
1-2-26 PUllEeV.esssrreaastsasnsnenas S easerananemes 200085 1l All
1-2-25 BB . canasssnssia afim e ate, wielage R 1 L 1] 5] 1 All
1-2-32 Ke¥ucosonranaa alataaie wih e e n s 200087 1 All
Plug, KeywaY..receevanssnannss AR St 200088 1 All
g Bolt, 3/4" - 16 x 1" Hx. Hd. ..eevunas e 214 1 All
Flatwasher, 25/32".cusvevscrsssaas-sasan 200085 1 All
{ f
i 1.360 - FLYWHEEL
!
1-2-3 Flywheel (incl. Ring GEATY v s vsnsvsnsneesas 200097 1 All :.
1-2-37 Bolt, 3/8" - 24 x 1 1/4". iieaniaatranas 200098 6 All |
1-2-2 Lockwasher, 3/8" Int. Tooth...... P LR N Y 201 6 All
1-2-1 Nut, 3/8" - 24 HX. ..svasns P T L 200099 6 All |
Ring GEAT.:cecssssasssssasarannns eeananass 200100 1 All E"
|
I
1.370 - TIMING POINTER '
|
Pointer (Flywheel Marking)...ccoevssoeas «es 201939 1 All
Screw, Ho. 4 % 5/16" .0 svnecnnsranccass 200159 2 All
1-3-19 Pointer (Vibration Damper Marking)........ 200158 1 all
1.400 - CONNECTING ROD
1-2=15 Rod, No. 1, 3 and 5 (less Bearings)....... 200101 3 All :
Rod, No., 2, 4 and 6 (less Bearings)....... 200102 3 All B
Bolt, /8" _ 24 x 2 516" cinnemaaranan 200103 12 All
Nut, 3/8" = 24 HX. ....ievvrensnananans . 200104 12 All y
Cotter Pin, 3/32" X 3/4"...0... 139 12 All E 7
1-2-8 Bolt...scaas alala +lu wlelsratela T wiaTale mlple alagura 203308 12 F485, F486, K481, K482
1-2-7 Locknut, 3/8" - 24 - Marsden....oeeeeaes 003310 12 F485, F486, H481, K482
1-2=14 Bushing.eosssensses=a P e ik i R S - .. 200707 6 all

1.405 - CONNECTING ROD BEARING

NOTE: {(Packaped 2 per Box)

-10-



W

ENGINE

FIGURE PART
NUMBER GROUP PART MAME and DESCRIPTION NUMBER QTy. MODELS
1.405 - CONNECTING ROD BEARING (CONT’D.)
1-2-186 Bearing, No. 1, 3 and 5 St'd. ......veve.. 200105 [ All
Bearing, No, 2, 4 and 6 St'd. ............ 200106 6 All
Bearing, No. 1, 3 and 5 .00l Undersize.... 200346 = All
Bearing, No. 2, 4. and 6 ,001 Undersize.... 200347 «  All
Bearing, No, 1, 3 and 5 .002 Undersize.... 200348 * All
Bearing, No. 2, 4 and 6 .002 Undersize.... 200349 + All
Bearing, No. 1, 3 and 5 .010 Undersize.... 200350 # All
Bearing, No. 2, 4 and 6 ,010 Undersize.... 200351 % All
NOTE: Engine Serial Mos. followed by the letter “A™ have
¥ 010 Undersize Connecting Rod Bearings.
. Bearing, No. 1, 3 and 5 .012 Undersize.... 200354 * All
Bearing, No. 2, 4 and 6 .012 Undersize.... 200355 * All
1.410 - PISTON
Piston, St'd,..... [ .\.. 200108 6 F47, K100
W rill
Piston, .005 Oversize. niffrﬁlaa1§§ ?;1 .. 200357 * F47, K100
Piston, .010 Oversize. Third and «« 200358 * F47, K100
Piston, .020 Oversize. ) Fourth Rin ++ 200359 £ F47, K100
Piston, .025 Oversize. Gzﬂnues E .. 202484 x F47, K100
Piston, .030 Oversize,. - 200360 * F47, K100
1-2-9 Piston, St'd....... Wit; EE?IlDEM ele 201847 & AT
Piston, .005 Oversize, . :“ 1;111:"3 al 201949 * All
Piston, .010 Oversize. “REE Grﬂatr .. 201850 + A1
Piston, .020 Oversize. S:ﬂited i f #i-0 Ca01em3” Ty Ear
Piston, .025 Oversize.(, AR Fﬂ: en )]s 202487+ a1l
Piston, .030 Oversize,| =V 4 201952 &  All
Ring Groove
Piston, .040 Oversize........... rrrsasasna 203751 * A1l
Piston, ,050 Gversue..,-,.., ...... crrera. 203752 * All
Piston, .060 OverSiZe.....veceeesss, sresea 203753 * All
NOTE: Engine Serial Nos. followed by the letter “A"™ have
.020 Oversize Pistans,
1.415 - PISTON RING
1-2-10 Ring, Compression, St'd........ s ey e et 2 001 SR N A
Ring, Compression, .010 Oversize,.......,. 200361 *® All
Ring, Compression, .020 Oversize...... sres 200362 #® All
Ring, Compression, .030 Oversize.....,.... 200363 * All
1-2-11 Ring, 011, St'd..... L St rara oo SR L S O SAAEL 2 AJA L]
Ring, 0il, .010 Oversize..... I Telals 200364 * All
Ring, 0i1, .020 OversiZe..........euev...t 200365 & All
Ring, 0il, ,030 Oversize..... el e e B 2 00SBBEY g R AT
F 7 1.417 - PISTON RING SETS - OIL CONTROL
Ring Set, St'd. (St'd. to .009 Oversize).. 203145 1 * All
Ring Set, .020 Oversize (.010 to .029
OVErSiZe) csesasasasaiasinas arssacasasss S03146 I a1
Rlng Set, .040 Oversize (.030 to .049
0?&1‘5129}4;;4;.. lllllllllll LI I B B B I N N B B ) 2‘]314? l .ﬁ.ll
.
* *As required
-11-




=12=

1 ENGINE
FIGURE ; PART
MUMEER GROUP PART MAME and DESCRIPTION HUMBER QTyY. MODELS
1.417 - PISTOM RING SETS - OIL
CONTROL (CONT'D}
Ring Set, .060 Oversize (,050 to .0B9
OversiZe)a.croeannas S A e e e e e e W 1 All
1.420 - PISTON PIN
1-2-13 Pin, 8t 'disvrees- 3 B S Ce D Al e e 200108 & All
Pin, .003 OversiZe...sccecesssnnnnnns eeres 201472 * All
Pin, .005 OversizZe..ccscsvecananccns veaess 201473 * All
1-2-12 Retaining Ring.......-- etala e v s ata essawes 200110 - 12 A1l
1,500 - CAMSHAFT
1-3-26 Camshaft (for Engines with Fuel Pump at
TEAT) veversesnsannsnnvsssanssavsssrensnsr 200113 1 F47, K100
Camshaft (for Engines with Fuel Pump at
Front)eceeeeceras oot el s Fala ala u e e 2O DL, 1 All
1-3-15 Thrustplate....... AN O R yalsielals ayabn eres 200114 1 All
Bolt with L/W 5/16", - 18 x 5/8" Hx. Hd.. 200352 2  All
Nut, 5/16" - 18 HX. ccucssnzs=nss e n e e alt 205 2 All
1.510 - CAMSHAFT BEARINGS
1—3—*22 B'Eﬂl'iﬂﬁ', Ho. li:iescecsscasnmsnnssansnnssids 200115 1 All
1-3-23 Bearing, No. 2........ eamsassranannrananes SOEFLLE 1 All
1-3-24 BEEII‘i.I‘lE, Noe Fovansas f A G B EEm R R R R R RS R E R 200117 1 All
1-3=25 Bﬁﬁring, No . 4.-.-|+|.+|-|.--.-1--*1-i+t+----iI-l--! 200118 1 All
1.600 - TIMING GEAR
1-2=-22 Gear (on Crankshaft).....coenveeses easness 200083 1 All
1-2-34 Eey, 1/4" % 1" Woodruff No. 15, .::ssssas- 200084 1 All
1-3-16 Gear f(on Camshaft)......csesasnmnarnnrmnn- 200118 1 All
-3-14 Key, 5/32" x 5/8" Woodruff No. 6........ 200120 1 All
1=3-17 oK. cusasmsransrsssrasssanmn-assansstbas 200121 1 All
1-3=18 Hut, '?,-er“ — 1H HX, -..c.casmcsnannessas=s 200122 1 All
1.605 - TIMING CHAIN
1—2-23 Chail.sssssacssssnnsnesisn [ K R R 200123 1 All
1.610 - TIMING CHAIN COVER
1-3-19 Cover {incl. Beal)........ Bera e rsrnnes 200126 1 All
Bolt, 5/16" - 18 x 7/8" ]-Ix Hd. ccawaras 209 4 All
Lockwasher, 5/16" HY. «.icuivanronnsssars 191 4 All
Bolt, 7/16" - 14 x 1 1/8" Hx. Hd. «csass 213 1 All
LD(.'.]-EWEI.SHEI‘, T.l"llﬁ.“ Med., ..:ivsranmaa LY 153 1 All
Bolt with L/W 5/16", — 18 x 3/4" Hx. Hd . 200353 4 All
Nut, 5/16" = 1B"HX. sesoasscs 205 5  All
! Stud, 5/16" - 18 x 1 1/4" . i s ar st s nnnana 200127 1 All
1-1-56 Gacket., . coousnsramnnsnn Rt e e G DO T O . 200128 1 All
“1.720 - VALVE
1-3-2 Yalve, Intake....... eesss (Pin Type Lock).. 200130 5] All
*As required




ENGINE 1
FIGURE BPART MODELS
NUMBeR  GROUP PART NAME and DESCRIPTION NUMpEr QT
1.720 - YALVE (CONT'D.)
1-3=11 Yalve, Intake....vs....(8plit Type Lock).. 203325 6 F485, F486, K481, K482
1-3-1 Yalve, Exhaustesccioess, . (Pin Type Lock).. 200131 6 All
1-3-10 Yalve, Exhaust........ . (Bplit Type Lock).. 203326 6 F485, F486, K48l, K482
1-3-3 AL s el ala ata e a (o aia alalal el siaTe ool srraasasasss 200132 12 All
1-3-4 Spring, Intake and Exhaust...... e an01 8 R 19 AT
1-3=5 Retainer (used with Pin Type Lock)...... 200134 12 All A
1-3-12 Retainer (used with Split Type Lock).... 203327 12 F4B85, F486, K481, K482
1-3-6 LoCK.uueses sasssssrsasnsasas (Pin Type).. 200135 12 All" 5
1-3-13 Y e e e O 5 .-.-“....(E'mli.t Type).. 203328 24 F485, F486, K481, K482
1.740 - VALVE TAFPPET
1-3-9 Tappet, BL'd...ciceiususnnnrennrnan reeseass 200137 12 All
Tappet, 0005 Oversize...civececrneenn, «es 202582 x All
Tappet! 'nnl uverSj-ZEll‘!!-liiiii--i -------- 202583 ¥ 3-11
Tappet, .0015 Oversize..... 000000008 0000 203339 * All
Tappet, .002 Oversize...... AhnOO000 S0A000 203340 & All
1-3-7 Screw, 3/8" - 24 x 1 5/32" Hx. Hd. ..... 200138 12 all
1-3-8 Lockout, 3/8" - 24 HY¥. ...veveranocones . 200139 12 All
1.750 - VALVE TAPPET COVER
1-1-11& CoOVEr .. O Ehe P O RN T Eh T EL s O LI seassns s 200140 1 All
1"1""51 GaSREt-+|1l+li ------ * E % F % B EF R ERE RN oEoEmoE R 20[}143 1 .I’l.Il
Stud, 1/4" - 20 x 2 3/8". . ... ..... verse 200141 3 Al
Nut, 1/4" = 20 HX. s riusavcsnntnnans “raes 202142 3 A1
Gasket, 7/16"........ e e atuta Tuta afia fa 2 e TeTe Felote . 202145 3 All
Shield, Valve Chamber Oil................. 202682 2 All
*Asz required
=13-



NOTES | l |




	kfpm240001.jpg
	kfpm240002.jpg
	kfpm240003.jpg
	kfpm240004.jpg
	kfpm240005.jpg
	kfpm240006.jpg
	kfpm240007.jpg
	kfpm240008.jpg
	kfpm240009.jpg
	kfpm240010.jpg
	kfpm240011.jpg
	kfpm240012.jpg
	kfpm240013.jpg
	kfpm240014.jpg

